Shalimar Paints Ltd/CRAAN No. MPCB-CONSENT-0000101077 105102021 07:40:33 pmy MMS.POB Fia00. (o B : TG L 1

MAHARASHTRA POLLUTION CONTROL BOARD
Tel: 24010736;24010437 S Kalpataru Point, 2nd ang

Fax: 2402351 : 4th floor, Opp., Cine Planet
Website: http:f!mpcb.gov,in e

: ‘wﬂﬁ Cinema, Near Sion Circle,
Email: ast@mpcb.gov.in NP Sion (E), Mumbai-400022
RED/L.S.1 (R21) Date: §/10/502
No:- Formatl.GIASTIUAN NG.OQOOIGIO??ICR -~ 2\1000 0246

x . -
M/s. Shalimar Paints Ltd., “'%gf
Gut No. 121, 126, 127,132, 133 B, 134 B, 141 i
Village Gonde, Nashik-Mumbai Highway, bovsel i

Tal. lgatpuri, Dist, Nashik, Your Service is Our Duty
Sub:  Grant of renewal of Consent to Operate in RED/LS] Catgeory,

2. Your application ND.MPCB-CONSENT—OOOO10107? Dated 27.10.2020

Your application No‘MPC&CONSENT-OOOOl91077 Dated 27.10.2020
For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of

Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Controf of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &

Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
Subject to the following terms ang conditions and as detailed in the schedule I, 1I, 1l & 1v

submitted by industry Existing CI is-Rs. 28.86 Crs + Expansionﬁncrease in
Calu o RSc 19-35 CVS)

3. Consent is valid for the manufacture of:
Products ' ;
1 |Water Based Paints / Distemper 500 MT/M
7 Solvent Based Paints 500 KL/M
3 |Resins & Intermediates 300 KLU/M
4 [R&D activity related to the products 0 =-NA--

4. 1974 Act for discharge o_f effluent:

. 9:5 p osa I p a m ' -

' Pa!y recycle 5 CMD &
As per Schedule. partly gardening 7.64
CMD




'SrNo | Description _ Permitted Standards

_ Domestic effluent
5. Conditions under Air (P& CP) Act, 1981 for air emissions:
'Sr | Stack | | Description of stack/ . Number of
No. No. |  'source | Stack hieved
1 S-1 . Boiler | i As pr cdle Il
2 S-2 D. G. Set (320 kVA) 1 As per Schedule -l
6. Non-Hazardous Wastes:

Sale to authorized party

1 |Plastic Scrap . 40 |MT/Alsale
2 |Wooden Scrap | 19.3 |[MT/AlSale Sale to authorized party
3 |Plastic Bags 1.1  |MT/A{Sale Sale to authorized party

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

: I?J; Catega;'y No./ Ty_pe: '_:_Quantity :;'i)oM reatment  Disposal

: aie to

1 |5.1 Used or spent oil 100 Ltr/M Recycle authorised party
33.1 Empty barrels
Jcontainers /liners Barite

2 |contaminated with 1200 [Nos./Y|Reconditioner * :
hazardous chemicals atthorised party
[wastes
35.3 Chemical sludge from : : _

q waste water treatment 1t MT/M Landfill CHWTSDF

[* Industry shall ensure disposal to the Actual user having permissions under
Rule 9 of Hazardous and other Waste (M & TM) Rules, 2016]

8. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

9. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

10. The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

11. The applicant shall not carry out any excess production or produce new products
without Consent of the Board and without Environmental Clearance wherever it
applicable.

12. Industry shall submit Board Resolution stating increased investment prior to
permisslon of the Buaid and vivlated the provisions of Envitonmaental Laws and will do
not such violations in future :

13. Industry shall comply all the conditions stipulated in the CGWA NOC issued vide No.
CGWA/NOC/IND/ORIG/2021/11224 which is valid upto 28/2/2024

14. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent. : LS

| =

rr\

Vi
b
_—

1ash
=
>

et

ARAEHTZ \
TS

.»-,..-'—f-':-'—-';-"" o

L e }- w

-9
\Fie S

\/

e

>

Y

e

Mumb

2
7
2N

Shalimar Paints L1d/CRAUAN No. MPCB-CONSENT-000DIN1077 {05-10-2021 02:40:33 pm} [QMS.POE FO2/00 Page 2 o1 10



15. This consent is j
No. 12/2020 dtq.

(o4}

"---”,5: ‘__‘?

<
T

Received Consent fee of -

Sr.No Amount(Rs,) QTrhsactioéJDR,Na; =

225000.00 TXN2010002832

/ﬁﬁ’\‘a\\ Maharashtra Pollutig
A\

ssued as per the Office Order for Consent Management of the B
23.12.2020.

For and on behalf of the

o

(P,é.Mirashe)-

f
: .%g/ Assistant Secretary (Tech.)

Online Payment

i Y

oard

2 | 50000.00 TXN2012002686

2811212020 Online Pdyment

3 | 50000.00 |TXN2012002685 28/12/2020

Online Payment

Copy to:

1. Regional Officer, MPCB, Nashik and <
- They are directeq to ensure the com
2. Chief Accounts Officer, MPCB,Sion, Mumbaij

ub-Regional Officer, MpCB, Nashik
pliance of the consent conditions.

Shalimar Paints LdiCRUAN No., MPCB-CONSENT-0000101077 105-10-2021 02:40:33 pm} /QMS.POG FO2/00

]

Pagedof 10



1

B]

D]
Al

Bl

SCHEDULE-{

Terms & conditions for complianc » of Water
Al As per your application, you have provided Effluent Treatment

designed capacity of 15.00 CMD consisting
Neutralization tank, Equalization tank, Primary
Secondary (Activated sludge process, Followed
(Pressure sand filter, Activated carbon
bed) for the treatment of 12.64 CMD of trade

The Applicant shall operate the effluent

effluent so as to achieve the following standards prescribed by the Board or
under EP Act,
stringent:

1086 and Rules made Uiere under

filter), Sludge treatment (Sludge drying
effluent.

treatment plant (ETP) to treat the trade

. Limiting concentration not

oliution Con

Plant (ETP) of
of Primary (Collection tank,
Clarifier/Primary Settling Tank),
by secondary clarifier), Tertiary

from time to time, whichever is

. to exceed in mg/l, except

e .. forpH
(1) [pH 6.5-8.5
(2) |Total Suspended solid (TSS) 100
(3) Bio-Chemical Oxygen Demand (BOD) (3 100

days at 27°C)
(4) |0il and Grease 10
(5) |CoD 250
(6) |[Tota Dissolve Solids 2100
(7) |Total Chromium 2.0
(8} |[Copperas Cu 2.0
{9) [Nicket as Ni 2.0
(10) |Zinc as Zn 5.0
(11) [Arsenic as As** 0.2
(12) |Cobalt as Co 0.2
(13) |Total Heavy metals 7.0

The treated effluent @ 5 CMD shall be reused in
7.64 CMD shall be used for on land
confirming above standards.

Industry shal! install separate energy meter to the pollution control devices.

As per your application, you have
the treatment of 17.00 €MD of sewage.

The Applicant shall operate the sewage treatment system to treat the sewage so

as to achieve the following standards.

~ Parameters
Suspended Solids

Noftto e

gardening within the factory premises after

provided Septic Tank fulluwed by Sudk pit for

to the process and remaining @

Standards (mg/l)
xceed 100 mog/l

2 |BOD 3 days 27°C

=== 30 ma/l

>
/’? L2
(7
m
AT Y

2\
F g
Shalimar Paints Ltd/CR/UAN No. MPCB-LONSENT-G000101077 (05102021 02:40:33 pm} /QMS. 206 FO2/00 \M\‘ ‘?;\/i' L

IS /T
i N7 Pagé & of 10
umb

==



Cl The treated Sewage shall be soaked in soak pit and overflow if any shall be

discharged on lang for gardening within premise after confirming above
standards.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of Sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps

to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof,

5 The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

o Pirnoce forars. Gty “Water consumption
[PUrpose for water gofoumed . (CMD)
1. |Industrial Cooling, spraying in mine pits 0.00
" |or boiler feed :
2. |Domestic purpase 17.00
3 Processing whereby water gets polluted 19.14
" |&pollutants are easily biodegradable :
Processing whereby water gets polluted
4. & pollutants are not easily 0.00
biodegradable and are toxic
5. Gardening 1.94 ]

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of Ep Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines, -

7. Guidelines for Strom-Water:

i Strom water for a plant, a unit (having plot size at least 250 square meters) shall
not be allowed to mix with scrubber water effluent and/or floor washings.

il Strom water within the battery limits of a unit shall be channelized through
separate drain or pipe passing through a High Density Poly ethylene ( HDPE) lines
pit having holding capacity of 10 minutes (hourly average) of rainfall,

SCHEDULE-l

T iti . i . i .

1. As per your application, you have provided the Air pollution control (APC) system and
erected following stack (s) to observe the tollowing fuel pattorn;

G|\ ,..""‘:jg?y Page 5 of 10
\ L&\\mﬁm s / &
R ﬁi’*’é’iﬁ/

N 7

\.-..-—’




Acoustic
Enclosure

Mg/Nm’

10.50
Kg/Day

Industry shall switch over to the cleaner fuel instead of Furnace Oil or install wet scrubbing
arrangement with 90% S02 removal efficiency as per Boards Circular dated 05/2/2020

i.  All the dust generating equipments or porcess shall be provided with dust extraction
arrangement,

- ii. The bag houses, etc. shall be connected to chimneys or stacks of atleast twelve
meters height or at least two meters above the top most point of the building, shed or
the plant in the industry, which so ever is higher.

iil. The unit shall channelise shop floor or fugitive emission through a stack of twelve
meters height or at least two meters above the top most point of the building or shed
or plant in the industry, which so ever is higher,

The Applicant shall provide Specific Air Pollution control equipments as per the conditions of

EP Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.

The Applicant shall obtain necessary prior permission for providing additional control
equipment  with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution
control equipment.

The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (Including the change of any contral
equipment, other in whole or in part is necessary),

Guidelines for Solvent Losses:

i The total losses of solvent should not be more than 5% of the solvent consumed, if
solvent consumption less than 1000 tons/Annum ; and

i The solvent loss should not be mare than 3% of the solvent consumed, if solvent
censumption greater than 1000/tons/Annum.

SCHEDULE-IlI
Detaits of Bank Guarantees:

sr.| Consent = |

No (C2E/ AmtofBG Submission
. c20 . Imposed . Perio

Towards O&M of
Pollution Control

Consentto| Rs. 5.0/- - systems and 93 | oap
1 Operata {Aleh Exisitng Noularie 31.12.2023 | 30.04.2024

Luttiplalnee of
consent conditions

Towards provision
of separate storage

Consent to| Rs. 1.0/ ; space for the :
2 Operate Lakh Exisitng storage of HW 31.12.2023 | 30.04.2024
before its disposal
to CHWTSDF

Shalimar Paints Lt/CRAUAN No, HF“—_-COMSE!!‘F*GODO!Q!B?? [05-10-2021 62:40:33 pm} JQMS.POE FO2/00

Page 6 of 10




Towards

L submission of :
Lakh Within 15 days Board 31.12.2023 30.04.2024

resolution

: | Consentto| Rs. 2.0%-
Operate

**Existing BG obtained for above purpose if any, may be extended for period of
validity as above.

~ BG Forfeiture History
st cyonsent ATl supmieion pugase AMountaf Reasonor
. [e2ECe0/c2R) | Imposed P10 OFBS  portepy porretn

A
~ BG Return details
Sifa, ‘Consent (f?EIEZEfCZ@861mposedPurpase of BG Amount of BG Returned